0CR10-G76400 OCR10-G768400 3 AIR CLEANER & MUEFLER

Fig.3. AIR CLEANER & MUFFLER (AR ASNARINTLA o
(= (F)=
REF. LEV. PARTS NO. DESCRIPTION Q1Y |

1 1 114310-12210 GASKET, AIR CLEANER 1

2 1 114299-12300 U-NUT 3

3 1 114310-12511 CLEANER ASSY, AIR 1

4 2 114310-12010 BODY ASSY, AIR CLNR 4

8 2 114210-12500 COVER ASSY, AIR CLNR 1

11 3 114210-12610 LABEL, AIR CLEANER 1

12 2 114210-12560  NUT, WING 1

13 2 114210-12590 ELEMENT ASSY 1

16 2 114210-12600  LOCKING KNOB 1

17 1 26108-060402  BOLT M 6X 40 PLATED 1

18 1 26226-060352 STUD M 68X 35 PLATED 3
19 1 114310-13200  GASKET, MUFFLER 1

20 1 114899-13552 MUFFLER ASSY 1

21 2 114698-13562 MUFFLER 1

22 2 114698-13700 COVER A, MUFFLER 1

23 2 114699-13710 COVER B, MUFFLER 2
24 2 114699-13720 BOLT, M6 10
25 1 26106-080202 BOLT M 8X 20 PLATED 2
26 1 26216-080182 STUD M 8X 18 PLATED 2
27 1 26366-080002 NUTMSB 2
28 1 114699-13800  EXTENSION, EXH. 1

Yes Yes

N:0ld #5 New, D_Dmauwﬁhnzns, ROld <=5 New, mno_qu.mm.ﬂ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change
{C)Copy Rights YANMAR CO. LTD.



OCR10-G76400 0CR10-G76400 2 CYLINDER HEAD & BONNET

Fig.2. CYLINDER HEAD & BONNET mezagm._:i me
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTyYy |

(A (B © @ (B (F)

1 1 114310-01200 BOLT, CYL.HEAD A 2
2 1 114310-01210 BOLT, CYL.HEAD B 2
3 1 114320-11020 HEAD ASSY, CYLINDER 1
47 8 1 114310-11100  VALVE, INTAKE 1
9 1 114310-11110  VALVE, EXHAUST 1
10 1 114310-11120 SPRING, VALVE 2
11 1 114310-11180 RETAINER, SPRING 2
12 1 114310-11930 COTTER ASSY 2
14 1 114310-11250 SUPPORT ASSY, ROCKER 1
15 2 114310-11260 SUPPORT, ROCKER ARM 1
16 2 114310-11280 C TYPE RETAINING RIN 2
17 2 114310-11650 ARM ASSY, INTAKE 1
19 3 114299-11240 SCREW, ADJUSTING 1
20 3 26856-060002 NUT, M6 1
21 2 114310-11660  ARM ASSY, EXHAUST 1
23 3 114299-11240 SCREW, ADJUSTING 1
24 3 26856-060002 NUT, M6 1
25 1 114650-11340 SEAL, VALVE STEM 2
26 1 104211-11370 CAP, VALVE 2
27 1 114240-11450 PROTECTOR, NOZZLE 1
28 1 114240-11550 SEAT, NOZZLE 1
29 1 1146989-11600 WASHER 2
30 1 114210-11901 RETAINER, NOZZLE 1
31 1 22351-040008 SPRING PIN 4X 8 1
32 1 26106-080502 BOLT M 8X 50 PLATED 2
33 1 26226-060552 STUD M6X 55 PLATED 2
34 1 26366-060002 NUT M 6 2
35 1 114310-11310 GASKET, BONNET 1
36 1 114310-11950 BONNET ASSY, HEAD 1
38 2 114210-03580 DECOMPRESSION ASSY 1
41 2 114289-03640 SPRING, DECOMP. 1
43 2 22312-030160 PARALLEL PIN, M3X16 1
47 1 26106-060652 BOLT M 6X 65 PLATED 3

Zuo_a%owani. Duo_a%n“wzﬁi. mno_nu””Mans.. S:0ld %wz@s_. W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD,



OCR10-G76400 OCR10-G76400 10, TOOL, LABEL & GASKET SET

Fig.10. TOOL, LABEL & GASKET SET (RELIOONGESTT1AR o
()= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

1 9 3 (A) (B) (G (D) (B) (F)
1 1 114299-07100  LABEL, AIR COOLED 1
_ ; 2 1 114209-07110  LABEL, YANMAR 1
e 3 1 114210-07120  LABEL, CAUTION 1
T NN/ 4 1 114210-07130  LABEL HOW TO START-E 1
gg g@% f(m\wzz\w:\a%_ Hlp .. 5 1 114299-07160  LABEL, DIESEL 1
AlR-CO0L ED il 8 1 11420092500  TOOL ASSY 1
R o e 9 2 114299-92600 TOOL BAG 1
4 5 YR 10 2 114299-92710  WRENCH 1
11 2 114299-92720 WRENCH 1
12 2 114299-92730  DRIVER 1
T T 13 2 114299-92740  FITTING, FUEL 1
@o@ﬁ@ 14 1 114320-92610  GASKET SET(NON-ASB.) 1
o) 15 2 114695-01330 GASKET ASSY,CYL.HEAD 1
21 2 114699-01380  O-RING 1
%w 22 2 114699-01410  GASKET, CRANK CASE 1
<) 23 2 114299-01950  O-RING 5
3 24 2 114250-01841  GASKET 1
ﬁmm_s 25 2 22190-160002  WASHER, 16 2
26 2 114650-11340  SEAL, VALVE STEM 2
8 27 2 114240-11450 PROTECTOR, NOZZLE 1
28 2 114310-11310  GASKET, BONNET 1
29 2 114310-12210  GASKET, AIR CLEANER 1
30 2 114310-13200  GASKET, MUFFLER 1
31 2 114299-32570  O-RING, COVER 1
32 2 23414-080000 GASKET 8 ROUND 1
a3 2 24341000224  O-RING 1A S-22.4 1
34 2 24341000150  O-RING 1A §-15.0 2
35 2 129100-77510  GASKET, AIR HEATER 3
36 2 114699-12210  GASKET, CLEANER 2
37 2 114399-21980  GASKET 1
38 2 23414-120000 GASKET 12, ROUND 1
39 2 160393-55050  GASKET, TANK CAP 4
40 2 24311-000400  O-RING 1A P-40.0 1
41 2 183671-13211  GASKET, EXH.PIPE 1

mmam_‘—am Yes No Yes No . -,
(1)OPTIONAL N:Old 25 New, Q:0ld 2= New, R:0ld 375 New, S:01d 25 New. W:Add, Z:Discontinued, FiInterchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO. LTD.



0CR10-G76400 0CR10-G76400 8. FUEL TANK & FUEL PIPE

—Hmm.m. —Hcm—l |_|>2x m —Hcm—l —U_ﬂm Mwwwr._ochm._._j}} MMWW
(€)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 1 714310-55700 TANK ASSY,FUEL(BLACK 1
3 3 114299-55080 PLUG, DRAIN 1
4 3 23414-080000 GASKET 8, ROUND 1
5 2 114288-55041 CAP ASSY, FUEL TANK 1
7 3 114288-55081 VALVE 1
8 2 114299-55100 FILTER, FUEL OIL 1
9 2 114250-55201 DAMPER, FUEL TANK 4
10 1 114250-55121 FILTER ASSY, FUEL 1
11 2 114250-55130 GASKET 1
12 1 114210-55210  STAY A, FUEL TANK 1
13 1 114310-55230 STAY B, FUEL TANK 1
14 1 114250-55301 COCK ASSY, FUEL 1
15 2 24341-000150 O-RING 1A S-15.0 1
16 1 114210-55810 BOLT, LIFTING 1
17 1 22117-080000 WASHER 8 1
18 1 26106-060162 BOLT M 6X 16 PLATED 2
19 1 26106-080452  BOLT M 8X 45 PLATED 1
20 1 26366-060002 NUTM6 2
21 1 114780-59010 PIPE ASSY, FUEL OIL 1
22 2 114780-59060  PIPE, FUEL OIL 1
23 2 23080-014000 CLAMP 14 2
24 1 114339-59300 PIPE ASSY, RETURN 1
25 2 124722-59050 CLIP, HOSE 1
26 2 114310-59060 PIPE, FUEL RETURN 1
27 2 124066-59100 CLIP, HOSE 1
28 2 114310-59310 HOSE, PROTECT 1
29 2 121750-59890 CLAMP 140 1
30 1 114310-59800 PIPE ASSY, INJECTION 1
36 1 114699-59850 SUPPORT, PIPE 1

Yes

N:Old *—% New. D”O_auﬁ‘“n”an? x..O_n_“nMn New, mb&%wznw? W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



